

TEST REPORT

Mechanical & Hardgoods Laboratory

Report No : HY/2015/B0274

Page : 1 of 2

Date : 2015/12/04

Quiao He Engineering Co.

No. 85, Huzhu St., Banquiao Dist., New Taipei City 220, Taiwan

The following merchandise was submitted & identified by the applicant as:

Type of Product: Special Primer
Style/Item No: 117
Manufacturer/Vendor: AURO Pflanzenchemie AG
Country of Origin: Germany
Date of Sample received: 2015/11/25
Test Performing Period: 2015/11/26 – 12/03

We have tested the submitted sample(s) as requested and the following results were obtained:

Test Requested

Colorfastness to Saliva and Sweat

Test method/Results

Resistance to artificial Saliva (DIN V 53160-1: 2010)

Staining 4-5

Resistance to artificial Sweat (DIN V 53160-2: 2010)

Staining 4-5

Sample description:

1. Painted wood of sample.

Signed for and on behalf of
SGS Taiwan Ltd.

Iris Huang
Asst. Manager



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of client's instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested

TEST REPORT

Mechanical & Hardgoods Laboratory

Report No : HY/2015/B0274

Page : 2 of 2



** End of Report **

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of client's instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested